



Quicksilver Lubrication/Sealant Application Points
 Liquid Neoprene (92-25711--2)

IMPORTANT: All eyelet electrical connections should be coated with LIQUID NEOPRENE after respective screw, bolt or nut is tightened

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		42968A23	IGNITION PLATE	1		
2		18495A26	SWITCH BOX ASSEMBLY	1		1
3	10	69079	SCREW (10-16 X 7/16 IN.)	1		
4	10	40011110	SCREW (M5 X .8 X 30)	3		
5	89	818998A 2	STARTER SOLENOID	1		
6	25	818967	GROMMET	2		
7	23	818968	BUSHING	2		
8	11	26419	NUT (8-32)	2		
9	10	40011109	SCREW	2		
10	12	40023 14	WASHER	2		
11	84	88807A 6	WIRE (BLACK)	1		
12	13	26992	LOCKWASHER (1/4 IN.)	2		
13	11	64015	NUT (1/4-20)	2		
14	10	821550 25	SCREW	3		
15	84	813715A 7	HIGH TENSION CABLE	1		
16	85	63709A 1	PROTECTOR	3		
17	33	97182	SPARK PLUG (NGK #BUHW-2)	3		
17	33	14103570	SPARK PLUG (BELGIUM/CANADA)	3		
17	33	14103550	SPARK PLUG (BELGIUM/CANADA)	3		
18		854515	VOLTAGE REGULATOR	1		1
19	10	40106 35	SCREW	2		
20	84	821546A 3	HARNESS	1		
21	339	832757A 4	IGNITION COIL ASSEMBLY	3		1
22	11	45076	NUT	6		
23	84	824912A 1	CABLE-IGNITION COIL (BLACK - 3	1		
24		17602A 2	RECTIFIER	1		
25	10	40007107	SCREW	2		
26	11	45076	NUT	3		
27		43542	COVER	1		
28	10	40007115	SCREW	6		
29	12	89302	WASHER	6		
30		45915	TERMINAL BLOCK	1		
31	10	48408	SCREW	2		
32		12417 4	COVER	1		
33	10	40007114	SCREW	3		1
34	84	88439A11	BATTERY CABLE	1	(POSITIVE)	
34	84	88439A 4	BATTERY CABLE	1	(NEGATIVE)	
35	84	41591A13	ENGINE HARNESS	1	(ELECTRIC)	1
36	88	79091	FUSE (20 AMP)	1		